

【卵巣がん】

(2024年4月更新)

レジメン名	一般名	投与量	投与方法	投与時間	投与日	1コース
TC療法	パクリタキセル	175mg/m ²	点滴	3時間	d1	21日
	カルボプラチン	AUC 5	点滴	2時間	d1	
ddTC療法	パクリタキセル	60mg/m ²	点滴	1時間	d1、8、15	21日
	カルボプラチン	AUC 5	点滴	2時間	d1	
GEM療法	ゲムシタビン	1000mg/m ²	点滴	30分	d1、8、15	21日
ドキシルビシン リポソーム療法	ドキシルビシン リポソーム	50mg/m ²	点滴	90分	d1	28日
Bev+weeklyPTX療法	ベバシズマブ	15mg/kg	点滴	90分→30分	d1	28日
	パクリタキセル	80mg/m ²	点滴	1時間	d1、8、15	
Bev+TC療法 (6コース目まで)	ベバシズマブ	15mg/kg	点滴	90分→30分	d1	21日
	パクリタキセル	175mg/m ²	点滴	3時間	d1	
	カルボプラチン	AUC 6	点滴	2時間	d1	
Bev+TC療法(7コース目～)	ベバシズマブ	15mg/kg	点滴	30分	d1	21日
PLD-C療法	ドキシルビシン リポソーム	30mg/m ²	点滴	90分	d1	21日
	カルボプラチン	AUC 5	点滴	60分	d1	
オラパリブ+ベバシズマブ療法	オラパリブ	600mg/body	経口	—	連日	21日
	ベバシズマブ	15mg/kg	点滴	90分→30分	d1	